
Report No.

www.epa.ie

Water Reuse in the Context of the 
Circular Economy

Authors: Eoin Byrne, Kevin Fitzgibbon, Anca Minescu and Julia Blanke 

293



ENVIRONMENTAL PROTECTION AGENCY
The Environmental Protection Agency (EPA) is responsible for 
protecting and improving the environment as a valuable asset 
for the people of Ireland. We are committed to protecting people 
and the environment from the harmful effects of radiation and 
pollution.

The work of the EPA can be 
divided into three main areas:

Regulation: We implement effective regulation and environmental 
compliance systems to deliver good environmental outcomes and 
target those who don’t comply.

Knowledge: We provide high quality, targeted and timely 
[...]
water may be greater than than that of traditional water 
resources on account of the cost of WWT and the 
infrastructure investment required to implement water 
reuse applications. This provides no incentive to switch 
to reused water for consumers (EC, 2016b). Subsidies 
to reduce costs are common in regions where water 
reuse implementations have been successful, such 
as in Cyprus and Spain (EC, 2016b), although this is 
counter-intuitive to the WFD requirement for full cost 
recovery. From the supplier perspective, the high 
upfront investment required for WWTPs and reuse 
infrastructure, as well as the perceived low financial 
returns, can be prohibitive. This combined with the 
regulatory failure, where the level of treatment and the 
technological investment required is unknown, creates 
a significant barrier to investment.

2.5.4 Contaminants of emerging concern

Contaminants of emerging concern, such as 
pharmaceuticals and personal care products (PPCPs), 
EDCs, flame retardants (FRs), DBPs, pesticides and 
artificial sweeteners (ASWs), remain a major challenge 
to the environment and human health. These CECs 
are increasingly being detected at low levels in surface 
water and there is concern that these compounds 
may have an impact on aquatic life. For example, 
EDCs are compounds that alter the normal functions 
of hormones, resulting in a variety of health effects, 
including reproductive effects in aquatic organisms. 
A previous EPA-funded study reported the presence 
of pharmaceuticals in municipal effluents in Ireland 
(Lacey, 2008) and a more recent study investigated 
pharmaceuticals as environmental CECs and their 
presence in, and potential impact on, the Irish aquatic 
environment (McEneff et al., 2014; Quinn et al., 2015). 
Another concern is the by-products from the treatment 
process. N-Nitrosodimethylamine (NDMA) is a DBP 
of concern. It is a semi-volatile organic chemical and 
a member of a family of potent carcinogens. NDMA 
is an unintended by-product of the chlorination of 
wastewater and drinking water at treatment plants that 
use chloramines for disinfection (Mitch et al., 2003).

It is well documented that CECs are susceptible 
to poor removal at conventional WWTPs, which 
results in their introduction back to the environment 
in concentrations ranging from nanograms per 



10

Water Reuse in the Context of the Circular Economy

litre up to milligrams per litre (Salimi et al., 2017). 
Disinfection processes at WWTPs cannot completely 
inactivate local microorganisms, which are able to 
regrow post treatment when they find favourable 
conditions (Li et al., 2013; Fiorentino et al., 2015; 
Giannakis et al., 2016). Furthermore, there is a 
lack of research on the fate of antibiotic-resistant 
bacteria and antibiotic resistance genes in soil after 
irrigation with wastewater, and some research has 
found that some antibiotic resistance genes can be 
transferred from wastewater bacteria to soil or plant 
bacteria (Becerra-Castro et al., 2015; Deloitte, 2016). 
CECs are reduced or immobilised in the natural 
environment as a result of dilution with other source 
waters or natural degradation processes, such as 
biodegradation, photolysis and sorption (Guo et al., 
2010). Although studies have demonstrated adverse 
effects on fish and other animals in the environment, 
the potential effects on human health remain to be 
addressed fully.

For pharmaceuticals, the concentrations detected in 
the environment are minute compared with prescribed 
therapeutic doses; a person would have to consume 
or be exposed to contaminated water for thousands, 
and in some cases millions, of years to consume the 
equivalent of one therapeutic dose, e.g. one pill, of 
a drug (Raghav, 2013). The WHO (2017) Guidelines 
for Drinking-water Quality recommended against 
requiring health-based guidelines for pharmaceuticals 
at this time; the working group of experts concluded 
that the currently detected concentrations and 
predicted exposure levels do not pose a serious risk 
to human health.

Removal of all CECs to below current detection limits 
is possible using a combination of advanced water 

treatment technologies, but this could result in an 
expensive, energy-intensive process. It is currently 
difficult to assess whether or not the expense would 
necessarily provide any significant improvement 
in human and ecosystem health without knowing 
the long-term health impacts of these CECs. Many 
wastewater utilities have set objectives to both 
reduce the energy consumption of treatment and 
improve the removal of potentially harmful substances 
(CECs). Achieving one objective may significantly 
hamper the other and thus wastewater utilities 
are somewhat reluctant to take decisions to move 
forward in either direction (STOWA, 2018). Therefore, 
further research is required on understanding the 
long-term health and environmental effects of these 
CECs in order to allow assessment of the real risks 
and employ the appropriate treatment technologies 
and processes for water reuse projects. Other 
limitations include the lack of real-time monitoring 
techniques for CECs in WWTPs that are reliable and 
cost-effective (BIO, 2015).

2.6 Case Studies

The following case studies on water reuse in the 
UK, Spain and Singapore review the drivers and 
challenges, technologies used, end uses and best 
practices of specific regions. The UK has a similar 
economic, social and environmental situation to 
Ireland; Spain is a progressive water reuse country 
within Europe; and Singapore is one of the leading 
and most progressive water reuse countries globally. 
The case studies offer insights to inform policy and aid 
development of solutions in an Irish context. Numerous 
additional case studies have been published (e.g. US 
EPA, 2012; WHO, 2017b).

United Kingdom

Water scarcity is becoming increasingly pronounced in the UK on a periodic basis and competition for 
limited supply during peak periods has resulted in a growing interest in alternative water sources. These 
periods of water scarcity have been caused by the increasing occurrence of drought and consequently 
there is public, political and climatic pressure to use water wisely. Water reuse projects have been 
developed for both direct applications, such as golf course irrigation, fish farming and car washing, and 
indirect potable use (TYPSA, 2013; BIO, 2015;). Industry-driven developments in water reuse are more 
common, particularly in the dairy industry and in poultry and vegetable production (Gaines, 2014).



11

E. Byrne et al. (2016-W-DS-28)

Spain

Spain is classified as a water-stressed region; it has a water stress index (WEI) score of greater than 20%. 
Thus, the country is a leading region in Europe for water reuse and provides a best practice example of 
water reuse strategies, policy and regulation, technologies and projects.

On a national level, the Royal Decree-Law 1620/2007 of Purified Water Reuse (Spanish Association for 
the Sustainable Use of Water, 2011) specifies 24 permitted uses for reclaimed water under five broad 
categories: urban, agricultural, industrial, recreational and environmental. The Royal Decree also prohibits 
reclaimed water from being used for certain purposes, such as human consumption, in hospitals or for 
aquaculture facilities for bivalve molluscs (Spanish Association for the Sustainable use of Water, 2011).

Water reuse projects

 ● The first large-scale planned indirect reuse of water in the UK is the Langford recycling scheme, which 
takes wastewater that would usually be returned to the sea and treats it further before releasing it 
upstream to be used for drinking water. The success of the project was attributed to years of data 
demonstrating water quality improvement as well as early engagement and clear communication with 
key stakeholders.

 ● The Old Ford Factory, operated by Thames Water, is a 500 m3/day plant in East London where water 
is abstracted from a sewer and treated, using a membrane bioreactor (MBR) and granular activated 
carbon (GAC), to produce non-potable water for irrigation and toilet flushing in the Olympic Park. Most 
of the venues in the Olympic Park are supplied with non-potable water (Thames Water, 2013) and the 
wastewater is also used for cooling towers of a combined cooling, heat and power (CCHP) energy 
centre.

 ● Deephams pilot plant is a purpose-built, 600 m3/day facility used to research indirect potable reuse. The 
pilot plant comprises pre-filtration, microfiltration (MF), reverse osmosis (RO) and advanced oxidation. 
During research trials other technologies have been evaluated such as replacement of RO membranes 
with NF (nanofiltration) membranes.

Challenges and recommendations

Lack of clear guidelines on ownership of wastewater and quality issues have been significant barriers for 
water reuse projects in the UK, although such guidelines are cited as being under preparation (TYPSA, 
2013). The administration load and time required to progress through all relevant agencies and regulatory 
bodies was cited as a specific barrier in the development of the London Olympic Park water reuse scheme 
(BIO, 2015). The Chartered Institution of Water and Environmental Management UK (CIWEM) has made a 
number of suggestions (CIWEM, 2016) to address water reuse challenges:

 ● promote large-scale water reuse schemes to reclaim water resources;
 ● a coherent government policy and guidelines on water reuse, with well-founded water reuse quality 

standards for the protection of public health and the environment, are needed;
 ● wastewater needs to be treated to an appropriate standard for the permitted use.



12

Water Reuse in the Context of the Circular Economy

Water reuse projects

 ● Valencia, the Balearic Islands, Murcia and the Canary Islands reuse the greatest volume of water per 
person per day in Spain and the primary application for water reuse is agricultural irrigation (Molinos-
Senante et al., 2011).

 ● Agriculture: in the Andalucía region, urban reclaimed water is being reused for agricultural irrigation. 
Wastewater from the city of Almeria is treated through rapid sand filtration before being pumped to a 
tertiary treatment plant 10 km away. An ozonation system is used for tertiary treatment of the water 
before gravity distribution to farmers for irrigation. The economic benefits of this project include a 
turnover of €80 million in horticulture activity in the region, job security and control of the price of water, 
which is estimated at €0.65/m3 (Thomas and Durham, 2003).

 ● Environment: the Empuriabrava, a constructed wetland system in Costa Brava, in the Catalonia region, 
benefits from water reuse. Nitrified effluent from a WWTP is further treated to reduce the concentration 
of nutrients in the water, which is then reused for the restoration of aquatic ecosystems. Wastewater 
is first treated by extended aeration and nitrogen is removed through constructed wetlands. The 
secondary treated water is piped to Parc Natural dels Aiguamolls de l’Empordà to restore the man-
made Cortalet lagoon, which loses water in the summer months.

 ● Industry: Camp de Tarragona Water Reclamation Plant has successfully addressed water scarcity 
issues for industries in the Tarragona province, which require high water quality. A pretreatment 
process is applied to the wastewater to remove TSS and organic compounds before it is passed 
through a double RO system to reduce the final ammonia concentration to less than 0.8 mg/l, as 
required by industrial end users. A final ultraviolet (UV) disinfection step is applied before distribution. 
The treated wastewater is used in cooling towers in the local Petrochemical Complex Industrial Zone 
(Veolia Water Technologies, 2013). The project has addressed water scarcity issues by freeing up 
municipal tap water for public use.

 ● Industry: Life Wire is an EU-funded demonstration project, run from the Baix Llobregat wastewater 
reclamation plant, the aim of which is to demonstrate the feasibility of one or more technological 
configurations based on the combination of leading-edge technologies [ultrafiltration (UF), carbon 
nanostructured material filtration and RO] to polish and reuse reclaimed municipal wastewater in the 
chemical, liquid waste disposal and electrocoating industries

Singapore

Although Singapore experiences abundant annual rainfall, it has a limited land area and, therefore, limited 
water catchment areas. This, coupled with a population of 5.6 million, contributes to the classification of 
Singapore as a water-scarce country. Strategies by the Singapore Government to guarantee its water 
security have included improved catchment capabilities, conservation policies, enforcement measures, 
access to alternative supplies through diplomacy and advancing technologies.

Political driver

Historically, water demand in Singapore was met by water trade deals with Malaysia, which was part of the 
Separation Agreement that the two countries reached when Singapore gained independence in 1965. This 
ultimately resulted in Singapore becoming dependent on Malaysia for provision of up to 40% of its water 
demands. This dependency has resulted in political tensions and disagreements between Singapore and 
Malaysia on water pricing, in turn causing Singapore to intensify efforts to become self-sufficient before the 
expiration of the import agreement in 2061.



13

E. Byrne et al. (2016-W-DS-28)

2.6.4. Summary of case studies

The review of these and other case studies highlights 
common aspects in water reuse programmes. Water 
stress is a common driver among all countries 
considering or implementing water reuse, although 
water stress can be due to an assortment of factors 
depending on the region. The challenges to water 
reuse practices at the early stages of development 
are primarily a lack of legislation and regulation, which 
hampers the development of water reuse projects if 
there is no clear guidance on treatment standards 
and applications. Moreover, limited data on water 
reuse practices delay the evaluation of the current 

scenario and potential opportunities for water reuse 
in the region. As water reuse practices and policies 
develop and mature, further challenges relating to 
infrastructure, technologies and public perception 
arise. The variability of water reuse practices is 
highly contingent on the experience and stage of 
development of the region with regard to WWT and 
reuse. The above case studies of regions at different 
stages of advancement and in different contexts 
illustrate how these factors combine and influence 
the successful deployment of water reuse in specific 
regions and address the obstacles described in 
section 2.5.

NEWater

Presently, Singapore has a robust water management plan incorporating water reuse technology managed 
by the Public Utilities Board (PUB), which is Singapore’s national water agency. Known as the “four 
taps”, this includes water from local catchments, imported water, desalinated water and highly purified 
reclaimed water. This highly purified reclaimed water, known as NEWater, is considered to be the pillar of 
Singapore’s water sustainability (PUB, 2017a). NEWater takes treated water that is safe to be discharged 
into nature and applies further treatments, namely MF, RO and UV disinfection as well as the addition of 
alkaline chemicals (PUB, 2017b). The result is ultra-clean reclaimed water, which is predominantly used 
for industrial and air-conditioning cooling purposes at silicon wafer fabrication plants, industrial estates and 
commercial buildings. The key information is as follows:

 ● As of 2016, there are five NEWater factories, accounting for 40% of water supplied in Singapore.
 ● The target is that NEWater will be supplying 55% of Singapore’s water demands by 2050.
 ● NEWater is purer than potable water and is also cheaper (S$1/m3) than potable water (S$1.52/m3).
 ● Provision of ultra-clean water is attractive to industries in Singapore, as previously they would treat 
[...]
The combination of RO and membrane filtration 
technology, whether MF or UF, is a suitable technical 
solution for WWT and potable water production. RO 
technology has already been successfully applied 
for water treatment (municipal and industrial) for 
many decades, treating a wide range of water 
sources, such as tap water, groundwater, surface 
water and wastewater, and it is also used for the 
treatment of domestic industrial effluents for internal 
reuse or for compliance with the existing discharge 
regulations. However, an appropriate pretreatment 
is the most critical factor to warrant the successful 
performance of these RO systems. RO and NF are 
membrane processes that use the differences in 
permeability of water constituents as a separation 
technique. The membrane is a synthetic material 
that is semipermeable, i.e. it is highly permeable to 
some constituents and less permeable to others. To 
remove a constituent from the water, the water is 
pumped against the surface of a membrane, resulting 

Box 5.1. Water reuse technologies considered in more detail

MF + RO or UF + RO (see section 5.4.1)

AnMBR (see section 5.4.2)

FO-MBR (see section 5.4.3)

Modular WWT (see section 5.4.4)

SAT (see section 5.4.5)

AOP (see section 5.4.6)

UV disinfection (see section 5.4.7)

AC (see section 5.4.8)

A technical description of each of the technologies is provided in the individual subsections of section 5.4. 
The technologies are then assessed according to technical, economic and environmental criteria. The 
technical analysis considers their treatment capacities, pollutant removal rates and technology maturity, 
and summarises their advantages and limitations. The economic analysis considers capital expenditures 
and operational expenditures for each technology and the environmental analysis takes account of their 
energy consumption and, in turn, contribution to CO2 emissions.



39

E. Byrne et al. (2016-W-DS-28)

in a separation of product and waste streams (Davis, 
2010).

Microfiltration usually uses pore sizes between 
0.04 μm and 0.10 μm, although coarser MF pore 
sizes of 0.2 μm and 0.4 μm can also be used. MF can 
be implemented in many different water treatment 
processes when particles with a diameter greater 
than 0.1 mm need to be removed from a liquid. Usual 
applications include separation of bacteria from water 
(biological WWT), effluent treatment and separation 
of oil/water emulsions or pretreatment of water for NF 
or RO. The main operating cost of an MF system is 
related to fouling and includes the power requirement, 
power cost, membrane life and replacement cost, 
membrane cleaning cost and scale inhibition cost.

In recent years, hollow fibre UF technology has gained 
acceptance for the treatment of waters with high 
contamination levels. This is, among other things, 
on account of its higher efficiency – compared with 
other conventional filtration technologies – for the 
removal of suspended solids, microorganisms and 

colloidal and organic matter. UF is a pressure-driven 
purification process in which water and low molecular 
weight substances permeate a membrane, whereas 
particles, colloids and macromolecules are rejected. 
Flow through the semipermeable membrane is 
achieved by applying a pressure gradient between the 
inner and the outer walls of the membrane structure. 
UF membranes typically have pore sizes in the range 
of 0.01–0.05 µm and have a high removal capability 
for bacteria, most viruses, colloids and silt, thereby 
effectively achieving separation and purification. UF 
applications include potable water, RO pretreatment 
for seawater desalination applications and wastewater 
reclamation. Figure 5.2 shows a typical MF scheme.

5.4.2 Anaerobic MBR for water reuse

The AnMBR technology is an integrated system 
combining an anaerobic bioreactor with a low-pressure 
membrane UF or MF. A typical AnMBR scheme 
is shown in Figure 5.3. As MF/UF membranes 
can physically retain suspended solids, including 

Figure 5.2. MF schemes. Source: Demoware (2016) (http://cordis.europa.eu). © European Union 2016.

Figure 5.3. AnMBR reactor. Source: Demoware (2016) (http://cordis.europa.eu). © European Union 2016.

http://cordis.europa.eu
http://cordis.europa.eu


40

Water Reuse in the Context of the Circular Economy

suspended biomass and inert solids, the AnMBR can 
achieve complete separation of the solid retention 
from the hydraulic retention, independently of the 
characteristics of the wastewater, biological process 
conditions and sludge properties. The membrane 
filtration can be integrated with anaerobic bioreactors 
in three different forms: (1) internal submerged 
membrane filtration, (2) external submerged 
membrane filtration and (3) external cross-flow 
membrane filtration.

5.4.3 Forward osmosis membrane bioreactor

A membrane bioreactor is a biological treatment 
process that integrates membrane systems to 
separate the treated effluent from the biomass in 
the reactor. Although usually based on MF or UF, 
novel MBR systems that utilise submerged forward 
osmosis membranes (FO-MBRs) are becoming a 
new alternative. FO for water application capitalises 
on the natural phenomenon of osmosis by exploiting 
an osmotic pressure gradient generated by a 
concentrated solution, known as a “draw” solution, 
to allow water to diffuse through a semipermeable 
membrane from saline feed water with a lower 
concentration (Figure 5.4). Consequently, it produces 
a less concentrated draw solution, which may be 
further treated to extract freshwater. FO is comparable 
with RO; in both processes water moves through 
a semipermeable membrane while the membrane 
retains salts. However, the concentration differences 
between the feed and the draw solutions across the 

membrane, in contrast to the high pressure applied in 
the RO process, naturally creates the driving force in 
the FO process. Thus, FO requires less energy.

5.4.4 Modular wastewater treatment plant 

A packaged or modular WWTP is a sewage treatment 
module or series of linked modules that is generally 
factory-built, and subsequently transported to a site 
for connection and installation; it is normally designed 
to treat wastewater to secondary-stage quality using 
a biological process. In terms of the size of the plants 
that are available as packaged plants, they typically 
range from 4 PE to a larger than 9,000 PE, although 
the size can vary according to geographic conditions, 
customer requirements and the nature of the effluent 
required to be treated. This type of technology is 
included here because in certain situations it may 
be appropriate to consider water reuse from smaller-
scale secondary-stage treatment, perhaps as part of 
an overall treatment train. As such, it is considered 
appropriate to compare the characteristics of this type 
of unit / process relative to the other, more advanced 
treatment processes described in this section.

The types of process that are most often used in 
packaged plants include moving bed biological 
reactors (an expensive option), AS, rotating biological 
contractors, the SAT treatment process, sequencing 
batch reactors and MBRs, which are becoming 
increasingly popular. A typical set-up for a modular 
WWTP is shown in Figure 5.5.

Figure 5.4. FO scheme. Source: Demoware (2016) (http://cordis.europa.eu). © European Union 2016.

http://cordis.europa.eu


41

E. Byrne et al. (2016-W-DS-28)

5.4.5 Soil aquifer treatment for recharge 

Managed aquifer recharge (MAR) refers to different 
recharge techniques that release the reclaimed 
water from above the ground, percolating through 
unsaturated soil or from below the ground, by injection 
or recharge wells. SAT is one of many MAR methods 
and is receiving growing attention on account of 
advantages such as inherent natural treatment, inbuilt 
storage capacity to buffer seasonal variations of supply 
and demand and the ability to mix it with natural water 
bodies, which promotes the acceptance of further 
uses, particularly indirect potable uses. A typical 
set-up for a SAT system is shown in Figure 5.6. SAT 
is an artificial groundwater aquifer recharge option. 
Water is introduced into the groundwater through 
soil percolation under controlled conditions. SAT is 
used either to artificially increase the groundwater in 
order to withdraw freshwater again at a later stage 
or as a barrier to prevent saltwater or contaminants 
from entering the aquifer. During percolation, natural 
soil filtration occurs and the water enters the aquifer 
where mixing, and possibly some other physical and 
chemical reactions, may occur. This method can 
be used with treated wastewater or relatively lightly 
polluted water (e.g. pretreated grey water or storm 
water), which is typically entered through a recharge 
basin or an injection well. Effluent is intermittently 
infiltrated through infiltration ponds to facilitate 
nutrient and pathogen removal in passage through 
the unsaturated zone for recovery by wells after 
residence in the unconfined aquifer. Depending on the 
wastewater quality, land availability and intended water 

supply usage, SAT can be complemented by various 
pretreatment technologies, such as horizontal, vertical 
and free-surface constructed wetlands, WSPs and 
upflow anaerobic sludge blanket (UASB) reactors and 
advanced treatments such as AS, membrane filtration 
or AOP.

5.4.6 Advanced oxidation process

Advanced oxidation process refers to a set of 
chemical treatment procedures designed to remove 
organic (and sometimes inorganic) materials in 
water and wastewater by oxidation through reactions 
with hydroxyl radicals (OH·). The AOP is of great 
importance, as, unlike conventional oxidation, it can 
completely destroy trace constituents of concern for 
public health and the environment, such as endocrine 
disruptors. The process is therefore particularly 
suitable for water pretreatment in MAR techniques 
such as SAT. Many systems come under the broad 
definition of AOP. Most of these use a combination 
of strong oxidants (e.g. O3 and H2O2), catalysts (e.g. 
transition metal ions or photo catalyst) and irradiation 
(e.g. UV, ultrasound or electron beam). Reactors used 
for water treatment by chemical oxidation include 
batch Fenton reactors, ozone transfer reactors and 
reactors using hydrogen peroxide. AOPs may be 
used in WWT for organic content reduction (reduction 
in chemical oxygen demand or COD), specific 
pollutant removal, sludge treatment, increasing the 
bioavailability of recalcitrant organics, and colour and 
odour reduction. Figure 5.7 depicts an AOP process.

Figure 5.5. Modular WWT schemes. Source: Demoware (2016) (http://cordis.europa.eu). © European 
Union 2016.

http://cordis.europa.eu


42

Water Reuse in the Context of the Circular Economy

5.4.7 Ultraviolet light disinfection

Davis (2010) gives a very thorough technical 
description of disinfection technologies used and 
classifies them into (1) chlorination/dechlorination, 
(2) ozone disinfection and (3) UV lamp filtration. 
For water reuse applications UV is a popular and 
reliable technology to remove contaminants from 
already treated wastewater. In small plants, the UV 
system is enclosed. In medium-to-large plants, UV 
systems are placed in an open channel. Typically, 
two parallel channels are provided. A water level 
controller is placed at the effluent end to keep the 
lamps submerged. In the majority of UV disinfection 
applications, low-pressure mercury lamps are used. 
Medium-pressure, high-intensity lamps have found 
application in larger plants where the flow rate 

exceeds 20,000 m3/day. The advantage of the medium-
pressure, high-intensity lamp is that the UV output can 
be modulated over a range of 60–100% of full power. 
In addition, fewer lamps are required. Quartz sleeves 
are used to isolate the lamps from direct water contact 
and to control the wall temperature. Mechanical wiping 
or a periodic acid dip of the sleeve is essential to 
avoid the formation of an opaque film. The dose to 
achieve regulatory standards is typically in the range 
of 50–140 mJ/cm2. Using higher doses to overcome 
elevated suspended particulate matter concentrations 
has proven ineffective. Filtration prior to disinfection 
and conservative estimates of dose are recommended.

Factors that affect the number, type and rating of 
lamps include (1) the hydraulic loading rate, (2) the 
ageing and fouling characteristics of the lamps, 

Figure 5.7. AOP. Source: Demoware (2016) (http://cordis.europa.eu). © European Union 2016.

Figure 5.6. SAT for recharge. Source: Demoware (2016) (http://cordis.europa.eu). © European Union 2016.

http://cordis.europa.eu
http://cordis.europa.eu


43

E. Byrne et al. (2016-W-DS-28)

(3) the wastewater quality and (4) the discharge 
standards. For existing facilities, pilot testing is highly 
recommended.

5.4.8 Activated carbon

Because industrial wastewater operators face 
regulations and many contaminants in their work, 
making treatment and compliance challenging, AC 
has been an effective treatment option for years and 
can be used to remove contaminants from wastewater 
streams. AC is commonly used to adsorb natural 
organic compounds, taste and odour compounds, 
and synthetic organic chemicals in drinking water 
treatment. Adsorption is both the physical and the 
chemical process of accumulating a substance 
at the interface between liquid and solid phases. 
AC is an effective adsorbent because it is a highly 
porous material and has a large surface area to 
which contaminants may adsorb. The two main 
types of AC used in water treatment applications 
are GAC and PAC. The primary characteristic that 
differentiates GAC from PAC is its particle size. 
GAC has a larger particle size than PAC, with an 
associated greater surface area. GAC is used as a 
filter medium, either as a layer in a rapid sand filter 
or in a separate filter known as a contactor. GAC can 
remove trihalomethane precursors as well as taste 
and odour compounds. On its own or paired with an 
UV disinfection system, GAC can facilitate the removal 
of DBPs, EDCs, PPCPs, taste- and odour-causing 
compounds, and organic materials from decaying 
plants and other naturally occurring matter that serve 
as the precursors for DBPs. PAC is a form of AC 
with a very small particle size. Treatment involves 
adding PAC to water, allowing the PAC to interact 
with contaminants in the water and then removing 
the PAC by sedimentation or filtration. The removal of 
contaminants to low treatment objectives requires a 
high dosage of PAC, which makes it less economical 
than GAC from a carbon-use perspective. PAC and 
GAC remove organic chemicals and reduce toxicity 
in some wastewaters to allow for safe discharge into 
surface water and are widely accepted technologies 
for treating and removing organics, free chlorine, 
colour and many other impurities. For some industrial 
wastewaters, secondary treatment following AC may 
be required.

5.5 Technical, Economic and 
Environmental Assessment

The eight water reuse technologies selected and 
described in section 5.4 are assessed in terms of 
technical and economic feasibility and in terms of 
the potential environmental impacts. For each of 
the subsections in section 5.5, the following key 
components were analysed thoroughly:

1. Technical analysis:

(a) Treatment capacity (m3/day). This indicates 
the maximum daily flow that can be treated 
in 24 hours. The result will also depend on 
the treatment plant size and capacity, but 
this gives an indication of the potential of the 
technology relative to other technologies.

(b) Pollutant removal efficiency. This includes 
the rate efficiency at which certain mineral 
and organic/biological compounds are being 
removed.

(c) Technological maturity. This indicates the 
technology readiness level (TRL) and 
whether the technology can be used widely 
at industrial, urban or agricultural levels, or 